
1 7 8

6 0

6 4

2 9

1 6 8

1 7 2

1 6 9
1 7

1 7

1 7

1 6

1 5

1 3

2

2

2

1

4

5

6
7

8
9

1 0

1 1

1 2

1 4

9 3
9 2 9 1

9 0

9 0

8 9

8 9

8 7

8 6

8 5

8 4

8 3

8 2

8 1

9 8

2 2

9 8

9 8

9 8

2 2

9 9
9 8

9 8

7 5

7 6

8 0

7 4

1 8

1 9

2 0

2 1

3 1

3 2

3 4

3 0

2 2

2 42 5

2 6

2 8
3 5

4 4

1 5 6

4 6

4 7 4 1

3 9
4 2

2 4

3 6

4 8

4 9

5 0

4 9

5 1

6 7

6 6 6 5

2 7

6 8

5 2

5 3

6 2

6 2

6 3 6 1

1 4 9

5 7

5 55 6
7 3

7 2

9 4

9 5
9 6

9 8

1 0 8

1 3 6

1 3 7

1 3 8

1 3 9

1 3 9

1 4 0
1 4 1

1 4 1
1 4 1

1 4 1

1 4 2

1 4 5

1 4 4

1 4 8

1 5 0

1 4 6

1 5 1

1 5 1

1 5 2

1 5 2

1 5 3

1 5 3

1 4 7

1 5 4

1 5 5

1 5 7

2 2

2 2

2 2

2 2

1 5 8

1 6 3

1 6 4

1 6 4

1 6 5

1 6 5

1 6 6

1 6 7

1 7 4

1 7 3

1 7 5

3 4

Part Illustrations
2 2

2 2

4 0

4 0

2 2

1 4 6

1 7 6

1 5 9

2

2

1 6 2

1 7 7

1 4 3

1 5 0

1 7 2

1 7 1 1 7 0
1 7 0

1 6 3

1 5 6

1 4 9

9 5

3 9

2 2

3 3

4 5
4 3

3 8

3 7

5 4

7 0

6 9 7 1

1 1 5

1 1 6

1 1 8
1 1 9

1 1 7

1 2 0

1 3 5
1 3 4

1 2 5

1 3 0
1 3 1

1 2 7

1 3 3

1 3 2

1 2 9
1 2 8

1 2 6

1 1 3

1 1 0
1 1 1

1 2 1

1 2 2 1 2 4
1 2 3

1 0 9

1 6 1

1 6 0

5 9

OPTIONAL

1 0 1

1 0 2

1 0 3

1 0 4
1 0 0

1 0 6

1 0 7

2

1 0 5

1 1 2

1 1 4

5 8

9 6

8 8

9 7

2 3

3ZS1P61LH

5 1

7 7

7 9

7 8



MTD�5DM�	�	�1P61LH��
������-1
Ref        Description MTD number Ref        Description MTD number
1 RECOIL STARTER ASSEMBLY 751-12683 56 GOVERNOR ARM 751-11678
2 NUT M6x10mm Starter/Carb/Muff 712-04212 57 GOVERNOR ARM BOLT 710-04908
3 STARTER HANDLE �751-12683��� 58 GOVERNOR ARM GUARD 751-11679
4 STARTER HOUSING WELDMENT �751-12683��� 59 CHOKE CONTROL 751-10619
5 RECOIL SPRING 60 FLEXIBLE CLAMP 751-11680
6 STARTER PULLEY 61 GOVERNOR SPRING 751-10387
7 STARTER ROPE �751-12683��� 62 BOLT M6x12 Component/Vrbl Spd Brkt 710-04915
8 STARTER PAWL RETURN SPRING �751-12683��� 63 COMPONENT BRACKET 751-11681
9 STARTER PAWL �751-12683��� 64 CHOKE LINKAGE 751-11694

10 PRESSURE PLATE �751-12683��� 65 GOVERNOR ARM SHAFT COTTER PIN 714-04074
11 PRESSURE PLATE SPRING �751-12683��� 66 GOVERNOR SEAL 751-11574
12 PRESSURE PLATE BOLT �751-12683��� 67 GOVERNOR ARM SHAFT 751-11608
13 STARTER/SHROUD STUD Left/Black/YE Zinc 751-11722 68 BREATHER HOSE ASSEMBLY 751-11520
14 STARTER/SHROUD STUD Front/Unmarked/YE Zinc 751-11723 69 BREATHER HOSE CLAMP 726-04101
15 STARTER/SHROUD STUD Right/White/YE Zinc 751-11724 70 BREATHER HOSE CLAMP 726-04128
16 ENGINE SHROUD (M0) 731-05692 71 BREATHER HOSE �751-11520���
17 ENGINE SHROUD SPACER 750-05320 72 CRANKCASE COVER GASKET 751-11732
18 FLYWHEEL NUT M14 712-04287 73 CRANKCASE 751-12733
19 STARTER CUP 751-12161 74 MAIN BEARING 751-11369
20 COOLING FAN 751-10909 75 CRANKSHAFT ASSEMBLY 751-11822
21 FLYWHEEL 751-11042 76 WOODRUFF KEY 751-10307
22 BOLT M6x14 Multi-Purpose 710-04916 77 DIPSTICK ASSEMBLY 751-10617
23 BREATHER COVER PLATE 751-12684 78 DIPSTICK �751-10617���
24 BREATHER GASKET 751-11613 79 DIPSTICK O-RING 751-11734
25 UPPER CRANKSHAFT SEAL 751-11596 80 OIL RETURN SEAL 751-11733
26 BREATHER SCREEN 751-11730 81 CRANKSHAFT THRUST WASHER 736-04491
27 BREATHER VALVE 751-12685 82 GOVERNOR GEAR MOUNTING PLATE 751-11609
28 BREATHER VALVE BASE 751-12686 83 GOVERNOR GEAR/SHAFT ASSEMBLY 751-11549
29 ENGINE BRAKE COVER PLATE 751-11673 84 GOVERNOR SLIDE CAP �751-11549���
30 LABEL BRACKET 751-11602 85 GOVERNOR SLIDE CAP WASHER �751-11549���
31 BOLT M6x30 AF BASE/COIL/E-STARTER 710-04969 86 GOVERNOR SHAFT STOP RING �751-11549���
32 IGNITION COIL ASSEMBLY 751-10620 87 GOVERNOR GEAR SHAFT �751-11549���
33 IGNITION WIRE CLIP 751-11674 88 GOVERNOR GEAR ASSEMBLY �751-11549���
34 IGNITION COIL SPACER 751-11675 89 GOVERNOR FLY WEIGHT �751-11549���
35 FUEL TANK BOTTOM BRACKET 751-11542 90 GOVERNOR FLY WEIGHT PIN �751-11549���
36 FUEL TANK / CONSOLE BRACKET 751-12450 91 GOVERNOR GEAR �751-11549���
37 IGNITION SWITCH 751-10622 92 GOVERNOR GEAR WASHER �751-11549���
38 WIRE CLAMP 751-11676 93 CRANKCASE COVER DOWEL PIN ?7×14 715-04092
39 FUEL TANK WASHER 736-04456 94 CRANKCASE COVER DOWEL PIN ?9×14 715-04089
40 RUBBER BUSHING 751-10335 95 OIL DRAIN PLUG WASHER 736-04440
41 FUEL TANK BUSHING 750-05322 96 OIL DRAIN PLUG 710-04906
42 BOLT M8x50 FUEL TANK 710-05092 97 CRANKCASE COVER 751-11823
43 FUEL CAP ASSEMBLY 751-10300 98 BOLT M6x28 P65 CRANKCASE 710-04920
44 FUEL CAP �751-10300��� 99 LOWER CRANKSHAFT SEAL 751-11545
45 SPONGE INSERT �751-10300��� 100 AIR FILTER ASSEMBLY �
46 VENT GASKET �751-10300��� 101 AIR FILTER COVER THUMB SCREW 751-10297
47 FUEL TANK ASSEMBLY 751-10337 102 AIR FILTER COVER �751-10405���

48 FUEL FILTER 751-10358A 103 AIR FILTER ELEMENT, SPONGE PRE-FILTER

49 FUEL HOSE CLAMP 751-11700 104 AIR FILTER ELEMENT, PAPER
50  FUEL HOSE 751-10363 105 BOLT M6x35 AF BASE/BRAKE/DIPSTICK 710-04980
51 PLASTIC SUPPORT CLAMP 723-04071 106 BREATHER CHANNEL COVER
52 THROTTLE LINKAGE 751-11677 107 AIR FILTER BASE
53 THROTTLE LINKAGE SPRING 751-11522 108 CARBURETOR GASKET PLATE 751-11257
54 GOVERNOR ARM ASSEMBLY � 109 CARBURETOR ASSEMBLY 751-12446
55 GOVERNOR ARM NUT M6 712-04211 110 DETENT SPRING �751-12446���

Asm
751-11721

Air Cleaner Kit
751-10298

Air Cleaner Asm
751-10405



MTD�5DM�	�	�1P61LH��
������-2
Ref        Description MTD number Ref        Description MTD number
111 CHOKE SHAFT �751-12446��� 164 PUSH ROD 751-10314
112 CHOKE PLATE �751-12446��� 165 TAPPET 751-11607
113 CHOKE SHAFT WASHER �751-12446��� 166 CAMSHAFT ASSEMBLY 751-11826
114 CHOKE SHAFT FIBER O-RING �751-12446��� 167 PISTON RING SET 751-12615
115 IDLE JET ASSEMBLY �751-12446��� 168 UPPER PISTON COMPRESSION RING �751-12615���
116 THROTTLE SHAFT �751-12446��� 169 LOWER PISTON COMPRESSION RING �751-12615���
117 THROTTLE PLATE �751-12446��� 170 PISTON OIL RING SEGMENT �751-12615���
118 SCREW M3x6 THROTTLE PLATE �751-12446��� 171 PISTON OIL RING EXPANDER �751-12615���
119 THROTTLE PLATE LOCK WASHER �751-12446��� 172 PISTON PIN SNAP RING 751-11603
120 THROTTLE SHAFT FIBER O-RING �751-12446��� 173 PISTON 751-11828
121 IDLE SPEED ADJUSTING SCREW �751-12446��� 174 PISTON PIN 751-11604
122 IDLE MIXTURE SCREW �751-12446��� 175 CONNECTING ROD ASSEMBLY 751-11744
123 CARBURETOR BODY �751-12446��� 176 CONNECTING ROD �751-11744���
124 FLOAT PIN �751-12446��� 177 CONNECTING ROD CAP �751-11744���
125 EMULSION TUBE �751-12446��� 178 CONNECTING ROD BOLT 710-05162
126 NEEDLE VALVE �751-12446���
127 MAIN JET �751-12446���
128 NEEDLE VALVE SPRING �751-12446���
129 FLOAT �751-12446���
130 FUEL BOWL O-RING �751-12446���
131 FUEL BOWL �751-12446���
132 FUEL BOWL GASKET �751-12446���
133 FUEL BOWL MOUNTING BOLT �751-12446���
134 FUEL DRAIN PLUG GASKET �751-12446���
135 FUEL DRAIN PLUG �751-12446���
136 CARBURETOR GASKET 951-12451
137 CARBURETOR INSULATOR  951-11738
138 CARBURETOR INSULATOR GASKET 951-11528
139 CARB STUD M6x92 710-05093
140 CYLINDER HEAD 951-11746
141 BOLT M8x54 CYLINDER HEAD 710-04982
142 SPARK PLUG/F6RTC NGK:BPR6ES
143  Valve Kit�INTAKE VALVE� 751-10313
144 INTAKE VALVE SEAL 751-11818
145  Valve Kit �EXHAUST VALVE� 751-10313
146 VALVE SPRING 751-12004
147 VALVE SPRING RETAINER 751-11977
148 PUSH ROD GUIDE 751-11687
149 ROCKER ARM ASSEMBLY 751-11606
150 ROCKER ARM STUD 710-04902
151 ROCKER ARM 751-12001
152 FULCRUM NUT 751-11123
153 JAM NUT 751-11124
154 VALVE COVER GASKET 751-11551
155 VALVE COVER 751-11548
156 MUFFLER STUD M6x95 710-05094
156 MUFFLER STUD ASSY�2� 751-10342
157 MUFFLER GASKET 751-11739
158 MUFFLER ASSEMBLY 751-10295
159 MUFFLER SHIELD 751-11791
160 SPARK ARRESTOR 751-10351
161 SPARK ARRESTOR SCREW 710-04983
162 CYLINDER HEAD GASKET 751-11555
163 CYLINDER HEAD DOWEL PIN ?10×16 715-04090


